



CERTIFICATI MATERIALI 3.1 – EN 10204

Material Test Certificate 3.1 – EN 10204

Based on the data supplied by the builder, Osculati Srl certifies that the item:
03.172.40 - Wire rope AISI 316 133-wire 4 mm

TEST RESULTS

ITEM	UNIT	SPEC.	ACTUAL
Diameter of ROPE	MM	4,0	4,0
Preforming		Good	Good
No. Of reel:			
Tensile Strength of Wire Rope	N/mm ²	1570	1782
Breaking Load	N	Min,9093N	10321N
Length of one reel	m		

CHEMICAL ANALYSIS OF WIRE ROD(%)

Component	Ni	Cr	Ti	C	Si	Mn	S	P	AL	MO
%	10.01	16.24	***	0.033	0.58	1.24	0.015	0.029	*****	2.05

Segrate, 27/11/2019

Signed for and on behalf of OSCULATI S.r.l

Giorgio Osculati

www.OSCULATI.com

Sede Legale / Registered office: Via Masolino da Panicale 6 - 20155 Milano - PEC: osculati@pec.it

Nr. Reg. Imprese di Milano, Cod. Fiscale e Partita IVA / VAT number: 10091570969 - Capitale Sociale / Capital Stock 1.000.000 i.v. - Società con socio unico / Sole company

